



PERCENT SOLID

Analyst Name: jignesh
Date: 8/6/2018

OVENTEMP IN Celsius(°C): 108
Time IN: 17:35
In Date: 08/03/2018
Weight Check 1.0g: 1.00 g
Weight Check 10g: 10.00 g
OvenID: M OVEN-1

OVENTEMP OUT Celsius(°C): 104
Time OUT: 08:32
Out Date: 08/04/2018
Weight Check 1.0g: 0.1 g
Weight Check 10g: 10.00 g
BalanceID: M SC-1

QC: LB97112

Lab ID	Client Sample ID	Dish#	Dish Wt(g) (A)	Dish + Sample Wt(g) (B)	Dish + Dry Sample Wt(g) (C)	% Solid
J4044-01	JTY-SB-05-1-2	1	1.14	9.83	9.06	91.1
J4044-02	JTY-SB-04-1-2	2	1.13	9.76	9.09	92.2
J4277-01	OR-02-080318-A	3	1.15	9.57	8.89	91.9
J4277-03	OR-02-080318-B	4	1.14	9.96	9.32	92.7
J4283-01	TR-04-080318	5	1.13	9.97	8.86	87.4
J4327-01	FK-BPM-02-007-ABCD	6	1.13	9.80	9.30	94.2
J4327-02	FK-BPM-02-007-ABCD	7	1.18	9.97	9.39	93.4
J4335-01	CINNAMINSON-8-3-18	8	1.16	9.87	9.38	94.4
J4335-02	CINNAMINSON-8-3-18	9	1.16	9.87	9.38	94.4
J4338-01	220-1	10	1.00	2.00	2.00	100
J4338-02	220-1	11	1.00	2.00	2.00	100
J4339-01	JC-CONCRETE	12	1.00	2.00	2.00	100
J4343-01	WJ-18-08-02-TSH9-01	13	1.18	9.96	7.16	68.1
J4345-01	RBR200035	14	1.15	9.96	9.20	91.4
J4345-02	RBR200035	15	1.15	9.96	9.20	91.4
J4346-01	080318-SPEEDY-DRY	16	1.00	2.00	2.00	100
J4347-01	CONCRETE-PILE-1	17	1.13	9.97	9.35	93
J4347-02	CONCRETE-PILE-1-A	18	1.13	9.97	9.35	93
J4347-03	CONCRETE-PILE-1-B	19	1.13	9.97	9.35	93
J4347-04	CONCRETE-PILE-1-C	20	1.13	9.97	9.35	93
J4348-01	72-11930	21	1.15	9.86	9.30	93.6
J4348-02	72-11930-A	22	1.15	9.86	9.30	93.6
J4348-03	72-11930-B	23	1.15	9.86	9.30	93.6
J4348-04	72-11930-C	24	1.15	9.86	9.30	93.6
J4351-01	JTY-SB-03-1-2	25	1.13	9.87	9.32	93.7
J4351-02	J4351-01MS	26	1.13	9.87	9.32	93.7
J4351-03	J4351-01MSD	27	1.13	9.87	9.32	93.7
J4351-04	JTY-SB-103-1-2	28	1.13	9.80	9.15	92.5
J4351-05	JTY-SB-01-1-2	29	1.12	9.87	9.17	92
J4355-01	WC-SOIL	30	1.13	9.97	8.53	83.7

$$\% \text{ Solid} = \frac{(C-A) * 100}{(B-A)}$$

LB 9712

WORKLIST(Hardcopy Internal Chain)

WorkList Name : %1-080318

WorkList ID : 115226

Date : 8/3/2018 7:25:12 AM

Due Date	Matrix	Sample	Test	Preservative	Customer	Storage Location	Customer Sample	Collect Date	Method
08/11/2018	Solid	J4044-01	Percent Solids	Cool 4 deg C	PARS15	P41	JTY-SB-05-1-2	08/01/2018	Chemtech -SO
08/12/2018	Solid	J4044-02	Percent Solids	Cool 4 deg C	PARS15	P41	JTY-SB-04-1-2	08/02/2018	Chemtech -SO
08/08/2018	Solid	J4277-01	Percent Solids	Cool 4 deg C	PSEG05	J63	OR-02-080318-A	08/03/2018	Chemtech -SO
08/08/2018	Solid	J4277-03	Percent Solids	Cool 4 deg C	PSEG05	J63	OR-02-080318-B	08/03/2018	Chemtech -SO
08/08/2018	Solid	J4283-01	Percent Solids	Cool 4 deg C	PSEG05	K63	TR-04-080318	08/03/2018	Chemtech -SO
08/09/2018	Solid	J4327-01	Percent Solids	Cool 4 deg C	TULL02	P62	FK-BPM-02-007-ABCD	08/02/2018	Chemtech -SO
08/09/2018	Solid	J4327-02	Percent Solids	Cool 4 deg C	TULL02	P62	FK-BPM-02-007-ABCD	08/02/2018	Chemtech -SO
08/08/2018	Solid	J4335-01	Percent Solids	Cool 4 deg C	PSEG01	K63	CINNAMINSON-8-3-18	08/03/2018	Chemtech -SO
08/08/2018	Solid	J4335-02	Percent Solids	Cool 4 deg C	PSEG01	K63	CINNAMINSON-8-3-18	08/03/2018	Chemtech -SO
08/08/2018	Solid	J4338-01	Percent Solids	Cool 4 deg C	PSEG01	K63	220-1	08/03/2018	Chemtech -SO
08/08/2018	Solid	J4338-02	Percent Solids	Cool 4 deg C	PSEG01	K63	220-1	08/03/2018	Chemtech -SO
08/08/2018	Solid	J4339-01	Percent Solids	Cool 4 deg C	PSEG01	K63	JC-CONCRETE	08/03/2018	Chemtech -SO
08/07/2018	Solid	J4343-01	Percent Solids	Cool 4 deg C	CTIA01	Q22	WJ-18-08-02-TSH9-01	08/02/2018	Chemtech -SO
08/08/2018	Solid	J4345-01	Percent Solids	Cool 4 deg C	PSEG01	K63	RBR200035	08/03/2018	Chemtech -SO
08/08/2018	Solid	J4345-02	Percent Solids	Cool 4 deg C	PSEG01	K63	RBR200035	08/03/2018	Chemtech -SO
08/06/2018	Solid	J4346-01	Percent Solids	Cool 4 deg C	PSEG01	K63	080318-SPEEDY-DRY	08/03/2018	Chemtech -SO
08/08/2018	Solid	J4347-01	Percent Solids	Cool 4 deg C	PSEG01	K63	CONCRETE-PILE-1	08/03/2018	Chemtech -SO
08/08/2018	Solid	J4347-02	Percent Solids	Cool 4 deg C	PSEG01	K63	CONCRETE-PILE-1-A	08/03/2018	Chemtech -SO
08/08/2018	Solid	J4347-03	Percent Solids	Cool 4 deg C	PSEG01	K63	CONCRETE-PILE-1-B	08/03/2018	Chemtech -SO
08/08/2018	Solid	J4347-04	Percent Solids	Cool 4 deg C	PSEG01	K63	CONCRETE-PILE-1-C	08/03/2018	Chemtech -SO
08/08/2018	Solid	J4348-01	Percent Solids	Cool 4 deg C	PSEG01	K63	72-11930	08/03/2018	Chemtech -SO

Date/Time 08/03/18 4:00 PM

Date/Time 08/03/18 3:35 PM

Received by: JN

Received by:

Relinquished by: CN

Relinquished by: JN

13 97112

WORKLIST(Hardcopy Internal Chain)

WorkList Name : %1-080318

WorkList ID : 115226

Date : 8/3/2018 7:25:12 AM

Due Date	Matrix	Sample	Test	Preservative	Customer	Storage Location	Customer Sample	Collect Date	Method
08/08/2018	Solid	J4348-02	Percent Solids	Cool 4 deg C	PSEG01	K63	72-11930-A	08/03/2018	Chemtech -SO
08/08/2018	Solid	J4348-03	Percent Solids	Cool 4 deg C	PSEG01	K63	72-11930-B	08/03/2018	Chemtech -SO
08/08/2018	Solid	J4348-04	Percent Solids	Cool 4 deg C	PSEG01	K63	72-11930-C	08/03/2018	Chemtech -SO
08/13/2018	Solid	J4351-01	Percent Solids	Cool 4 deg C	PARS15	Q21	JTY-SB-03-1-2	08/03/2018	Chemtech -SO
08/13/2018	Solid	J4351-02	Percent Solids	Cool 4 deg C	PARS15	Q21	J4351-01MS	08/03/2018	Chemtech -SO
08/13/2018	Solid	J4351-03	Percent Solids	Cool 4 deg C	PARS15	Q21	J4351-01MSD	08/03/2018	Chemtech -SO
08/13/2018	Solid	J4351-04	Percent Solids	Cool 4 deg C	PARS15	Q21	JTY-SB-103-1-2	08/03/2018	Chemtech -SO
08/13/2018	Solid	J4351-05	Percent Solids	Cool 4 deg C	PARS15	Q21	JTY-SB-01-1-2	08/03/2018	Chemtech -SO
08/13/2018	Solid	J4355-01	Percent Solids	Cool 4 deg C	BRIN05	Q51	WC-SOIL	08/03/2018	Chemtech -SO

Date/Time 08/03/18 11:00 AM
 Received by: JP
 Relinquished by: [Signature]

Date/Time 08/03/18 5:35 PM
 Received by: [Signature]
 Relinquished by: JP